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. | NOTE: ALWAYS USE ORIGINAL EQUIPMENT . ALL UNNUMBERED 3 ,
- - | PARTS ‘Use of service/repiacemer parts other than - ITEMS ARE INTERCHANGEABLE ’
. +.| original equipment parts may.void your warranty. - -~ . WITH OPPOSITE SIDE ~ 325373 E:.
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. 33221 ,1[ :

" WASHER, SHOULDER NYLON ey

" PAD, ADHESIVE 1.00 X 1.680 X . 1zh.mw;,_“"'
. GRILLLOWER GPWRLG G- T4 _...«_.s :
"SCREW, 810 X SOHHTAPPSTE.K.‘....._w_.,,_*_,

. PARTSMANUAL . .., .. ..
" GRASS CATCHER MANUAL .

" AIR ASSIST MANUAL ..

' OPERATORS MANUAL (ENGLISH) -

KEY® PART#

1 326569.853

4 326568 853

3 313541853

4 56030

5 56273

6 300440

7 1408

8 308207

9 309008

10 180138

11 2483

12 1499

13 300638 :

14 124824 . -

15 271190 -

[ 46763 .

17 . 36497

18 - 995348 . .

19 . _saatzssa '
T20 .- 300303

21 300201888 . "

22 1502, .

23 7 302530883 . .

24 . 995348 .

25 - 300264853
© 26 995346
27 . 305428

28 995348

29 . 316868

S 30 | aas1t
"3 1502 -,

- 82 333650
.33 . 318187
T34 320044
35 300302

36 . .310208

a7 0145 -
. a8 301542 -
39 0453 -
" 40 - 302333 ° )
. 43 57796

44 56676, "
&5 . 1498 ‘.
(48 - T, 87478 |
47 . 301452 -,
48 ' 180079

49 -, 1498
Co61 T 458378 .
8210 301413 1 . e
53 - . 301541

54 201540 . .
. &5 333348

s6 - - 327627°
. 57 .. 328185 .

58 332212 .

" GUIDE, BELT. RIOER

© NUT, 9/16-18 HEXJAM

. BIVET POP 157 DIAX 480018 &F
" SCREW, 5/16.18 X S0 WAHKTAP

" SUPPORT, DASH STEEL .
| 'SCREW, .25 X 75X 5! HHWAPLASTITE

- - BRACE, DASH SUPPORT UPPER .
SCREW, 1/4-20 X S0 WAHKTAP ..

"BRACE, DASH SUPPORT LOWER .. P
© NUT, 14-20 REGHEXCTRLK . N R
BRACKET, GAS TANK ... ... ... .
SCREW, 1/4-.20 X 50 WAHHTAP ...... ot

1T

. SCREW, 1/4-20 X 50 WAHHTA® . ...

X BRACE HOOO SUPPORT H-11 @.&...u..a.«m- VO vt s
‘. SCREW, 10-24 X 1.00 HWATAPBK .......... i omics 2
© NUT, 810-2¢ RIDONYLK ... ont e
: L.ENS SMOKED W/TAS NOLOG)

" NUT, 5/16-18 REGHEXCTREK .._... oo syt s o
_ SPRING, HOOD LATCH . ..o vee

© SCREW, 5/16-18 X 1.00 HHC
. NUT, §16-18 REGHEXCTRALK . b
-, STEERING WHEEL ... =0
- 'PIN, SPRING .260 O X 2 001G . a

" FOIL. REFLECTOR LENS H-111H ... '.‘ ‘

DESCRIPTION

3

BRACKET GRILLE LH . ... . . im i e v
BRACKET GRILLE RH ..o e e
BRAGKET, FRONT AXLE ... ... s e,
SCREW, 8/16-18 X 7SWDFLLK i s
NUT, SHB I8 HXWDFLLK i e,

NUT, &16.18 REGHEXCTRLK
BOLT, 625 X 2.18 HHSH 172- 3.
NUT, 172-13 HEXJAM CTRLK |
SCREW 3/8-16 X 300 HHC |
WASHER, 331DX 125D X 07 BELLV‘L .
NUT, ¥/8-18 REGHXCTRLK .. e s
GUIDE. BELT SHORT 187 WHEEL

NUT, 38.16 MEXKEPS .

SCREW, 1/4-20 X .50 WAHMTAP .

PO o a NGt t s NI RO s s ae —= N Nt o m

DASH, GP W/Q GRAPHIC, SUS BLK .

SCREW, 1/4-20 X .75 WAHHTAP . .
NUT, 1/4-20 REGHEXGTRLK ...
HOGD, H-11 PLASTIC .....,

CLIP, HOG RING G-SHAPED

SCREW #6 X 50 PLASTITEMILO...
BOLT,..375 X 580 HHSH 5/16-18

FOIL, HEAT REFLECTOR ...

SPACER, STEERING SHAFT ...
FOIL, REFLECTOR LENS M-11 RH .,

OPERATOR'S MANUAL {GERMAN;...




E3560-870 | REPAIR PAPTS

' sNOT‘E":"ALWAYS- USE ORIGINAL EQUIPMENT A U  UNNUMBERED

- PARTS.. Use of servicefreplacement parts other than iTEMS ARE INTERCHANGEABLE

1original equipment parts may‘void your warranty. WITH OPPOSITE SIDE 329231 C
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KEY# PART# DESCRIPTION
55 326579879  “FRAME,LF DRILLED P920/F436D ..ol
56 . 310005 FOOT PAD LH 22125 F-B o\ vt e st o
57 310006 FOOT PAD, RH22.12LGF-5.,
58 309235 FASTENER, RATCHET BLACK. zum“d”u;“h
59 327575-830 CONSOLE. NON-WALK THRU,LF. SOF. ... ,
80 58221-879 PLATE, SEAT LF. F4, F5.50G.. o
61 — 53746879 - BRACKET, SEAT SUPPORT F4F5.80G..
62 20507 ~BOLT, 437 X 156 HHSH 5/16-18 . . e
- 83 1498 .. % NUT 1618 REGHEXCTRLK ..
84 48901 .. SCREW, §/16-18X 8IWAHHC ... .
65 . 1498 . 'NUT, /1618 REGHEXCTRLK ... (
86 49335 SPRING, .250 X 1.75 X 4 50 ..
: ~ 67 7686 Y CLAMP, SPRING wumern. cviroerns e ke @ ,
. 68 44811 " SCREW, 1420 X.75 WAHHTAP .. 2 T
70 56907 . .. COVER, SEATSPRnK;1510 X10LG.... “””UM“2T .
71 1502 . NUT, 1/4-20 REGHEXCTRLK ., 2.0 . )
72 © ASSEMBLY, FENDER F5LF, SOF SUSPENSKNN 1 .
: 72 332135479 FENDER, FS, SUS, LF, SOF ., e}
Lo 722 9238 _ CLEVIS ... R A
- 72-3 439455 .mmwawwxmmwmuwh A,
L T4 301551 WASHER, .344 ID X 1.50 D X 09CU ., R
e . 'lI!u . - 72-8 . 120373 . NUT, &/16-18 8Q .. erisaseten oot b
PO R R 995346° _SCREW, 1/4-20 X 80 WAHHTAP ..... BRI
e T e ':,_‘;'798 180079 ~SCREW, 5/16-18 X 1.00 HHC... o v @
SO % 88273 NUT, 8/16-18 HXWOFLLK .......- .2
.o RN V) 55023 TRIM, 77.5° BLAGK NARAROW L TTS"
Lo © . 83 180079 . SCREW, 5/16-18 X 1.00 HHC ... 2 )
‘ 84 1498 ' NUT, 5/16-18 REGHEXCTRLK: . S :
85 - * 305388 7 SKIRT, TUV LF RUBBER 7 X 28.08.......0. .. .. A
8 6 305354 ° SKIRT, TUV LF RUBBER 7X 1564 ..., S I
‘. "8 7320238 ., RIVET, POP X6 DIAX.7SLGFLG. . s 10 '
RN .. 88 1501 WASHER, FLAT .203 X'S% X .040...... B 1 R - A
. 90 310384 . -SEAT, MICHIGAN GEN, W/SW HOLE, . ... . .1 ¢ L
_ ‘6 1 . 120393. . W%SHER,FLAT.344X.69X.Gﬁ.mn;”.@““"”m“ Y S .
.92 % 120838 - »:wm%nwwmmaxmxm e o M
93 180077 <. .. SCREW, &1&13)(75 HHC . P A . .
! e ~onoenmozv1ou£1.mm‘s C . S F
> } - l ..
i - . \ -": <
« ; o
I
‘-
! 3
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{
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DE:g1 10 deg re



B e v I S

DR S - AR Aud S 7 Sl

REF,

CHASSIS & HOOD PG.
(6TEERING WHEEL

& HARDWARE)

o MRP

N O {7 CHASER 8 HOOD PG
e (MAIN FRAME)
h'. . (.> . .

AL, -
CHASS!S § HOOD PG,
{(FRONT AXLE

 wore: ALWAYS USE ORIGINAL EQUIPMENT - ALL UNNUMBERED

PARTS. Use of se&ice/replacement parts other than ITEMS ARE INTERCHAN ‘ '
Pl ‘ : GEABLE o
| f&r:gana! equipment parts may void your warranty. WITH OPPQSITE SIDE 317887 F J
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FASAN-RYO FROMT STEFRIMNG ASSEMRLY
H
KEY# PART# DESCRIPTION aTty /;/‘/
| A ASSEMBLY, AXLE FRONT &/WS SUSPENDED, ... ...... v
- . -1 310170 AXLE, FRONT ..oooonsiinsnienesenconrs oo oo 1
) 12 53373 AXLECOVER .................. :
i-3 .- 52407 SPINDLE BEARING . .
14 302926 ASSEMBLY. SPINDLE RM.. 8
5 - 315866 ASSEMBLY, SPINDLE LH oo oo samsc 1
1-6 36625 RING, RETEX .57 X 05 JRUSHIB ............. o 42
8 304590 TIE ROD ASSEMBLY, 19.81 LG .coooviener i iy
9 180126 SCREW, 3816 X 1T5HNC ... . et e ivam i oo 2 N
10 120382 WASHER, REGSPTLK 393X 68X .10 .
11 120377 NUT, 3/8-16 REGHX............ 2 - ‘\5
+12 313638 | ASSEMBLY, SECT GEAR BLK . o
. N 313629 . BEARING, SLEEVE ..oooossssronrir o s v 1
14 313671853 . . ' ‘SUPPORT, SECTOR GEAR 4wsu= w1
15 315196 SCREW, 1/2:20 X 3.00 HHC . |
16 274654 NUT, 17220 REGHXCTRLK ..ccorrorvce o I
g 17 ‘302498 SEARING SFAL 500 10 X . 00 X.75 .ccr s avrnn L
C 18 ', 323731 SCREW, 5/16-24 X 75 (T0 30-35 FT#) .. 2
19 . 71100 - NUT, 5/16-24 HEXWDFLLK ... Y :
o4 20 - 823752 ASSEMBLY, DRAG LINK AWS GEARLF oo v ol d o 5
201 T 321449 - DRAG LINK, 525 DIA FOR 4WS LF . :
, 202 - 124925 NUT, ¥8-24 REGHEXJAM.,...... i
203 57158 - BALL JOINT, 3/8 THD SHORT $TUD :
204 272128 ' - NUT, 718-20 HXJAM oo w1
205 . 302865 BALL JOINT. 7/16-20 ii.. .. une. ]
.2 Taee%2 NUT, 3/8-24 WDFLHLKWHIZ ........ S S
. .27 - 120308 - WASHER, FLAT 531X 1.06 X 005 .,.2 :
Y28 . 1208837 WASHER, REGSPTLK 458 X 7ax 12 oo o 1,
:29 ©271506 - - NUT,7/16-20 REGHX ., o g l e
s - 30, 332530 | ¢ ' . SHAFT, STEF.RINﬁlWS,LF . N
et . -8t 302314 PINION,'STEERING .. . ..u, -
b 3 302524 - PIN, DOWEL STEER €ROLY .. .
- ‘.0 93 315194, WASHER, FLAT 51X 1.38 X 043, :
B .. 34 2068 . WASHER, FLAT 504 X 76 X 059 ... .
R 20864 . RING, RET £.39 X .04 TRU 5133-60 ... :
., 86, 321515 : TIRE & RIM, PU1SX6.0X6 . d
Lo 3BT 4167 ' VALVE S T Em , o o
£ 362 . 321518 0 RIM, WHEEL coen Tt e
s 363 ,31’;415 . BECHRINE RLANAE 7
‘ 364 -TRE .- REFERTOTIRETREADPAGE ST -/
T L T . WASHER, FLAT .755 X 1.31 X 075.. e s g rs L
©eoov a2 36625 . ¢ RING,RETEX 57X 05 TRU 513375 ; AR
SEUR! 3 ‘4034 , , - HUBCAP, 1300IDX7BLG.. e
~*NORDER INDIVIDUAL PARTS _ JT T/
' ’ - “fo
/.
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NOTE: ALWAYS USE ORIGINAL EQUIPMENT.
PARTS. Use of service/replacement parts other than

CALL.. AWMIIMRERED
original-equipment parts may void your warranty.

' |TEMS ARE INTERCHANGEABLE .
WITH OPPOSITE SIDE 317291 M

—




E3560-870 REAR STFERING AS ,.-FMRI.Y
W

KEY# PART? DESCRIPTION 4" Qry |
{ 303222-853 BRACKET, X-AXLE MTG 4WS . 2
2 180091 SCREW, 5/16-18 X 2.50 HHC .. . L
' 3 120393 WASHER, FLAT 344 X 69 X 065 . .4
4 1498 #  NUT, 51618 REGHEXCTRLK .o mvrnrcrrien 4
5 35498 . SCREW, 5M6-18 X BWAHKTA®.. ... . ... .4
6 323766 U-JOINT, ASSEMBLY &WSLDLF ... . . .. .I
. 61 314267 BRACKET, STEERING PIVOT DRILLED . v 1
6-2 12485 BRACKET. STEERING PIVOT ... TR
g3 , 12325 BEARING, BALL 6203-2AA- 3/4 ..... B
64 %1229 U-JOINT ASSEMBLY (SIMTO32053%) . ............. e :
65 . 12280853 HUB ASSEMBLY .. . A -
66 . %311 - PN, GROOVED 250 DIAXt 50LG .. vt :
87 . 12289 _ PIN, STEERING HINGE . i @
68 & NON-SERVICEABLE (ORDER PART#324758].. Co
' 69 - 21682 "WASHER, MLAT 765X 125X 042 .. ........... . . .
610 . NON-SERVICEABLE (ORDER PAHTOG?A?&)...“ :
611 458722 . PIN. SPRING .250 DIA X 1.50 LG . s e J
18 ' ' 1080079 - SCREW, §/16-18X100HHC ... .. ... .18
- 197 2120383 " WASHER, FLAT.344 X 69X 065 .......... '.-........;....,'.16
e 20w 1498 - NUT. &16-18 REGHEXCTRLK .. LB
. 21 324514 - ROD ASSEMBLY, DRAGH KMSLFBLK REDPR. B
- . P2 308719 PIVOT, STEERING e s < o s fa
. ST s v 12318 “ BOLT, 562 X 340 HHSH ¥8-24 . e .
P L 120394 -, WASHER, FLAT wsxmxoss,w... 5 .o
i we 428 - 304115 SPACER, STEERING SHAFT....:.w.: i
.26 25177 WASHER, FLAT 768 X 1.19 xm
© 27 45602 * WASHER, FLAT, 333X .87X.118 ..
B Tooo28 T 421081 . SCREW, §16-24 X 1.00 HHC .......oooumne s
- .a 29 302504 FOLLOWER, ROLLER ..avvvrmnirvccmsinnsegunnrisone.
" 30 T 304116 CAM YOKE ROLLER....
TS SR 1 304122 BOLT, 625 X1.175HHSH, ... ;
<32 274854 NUT, 1/2-20 REGHXCTRLK.......... ;
" 83 324636 SOLT, .265 X 980 HHSH 3/8-24 ..
.ow 34 . 996307 . WASHER, smssnxwooxzos e et B B
T e 35 ©ev432349 NUT, 3/8-24 HXCTRLK ..
.0 8 - 208720 - -. | SHAFT, STEERING PIVOT ..
T 87 323634 TIE ROD, ASSEMBLYRHEUROGWS&LFSTD’.
374, 308447 . ° ROD TIE#2'DX8t2LG .

Tl 872 7308399 .. - NUT, %824 LH THD REGHIAM .
LT 373 s 208384 . BALLJONT, LHYB2 ...
L. 374 2.424825 ©  NUT, 9/8-24 REGHEXJAM..........
L7 318 [t30a260 " BALL JOINT, RH 3/8-24 ... ,
A 92963 -+ TIEROD, Asssmaumsunomsussm .
431, 308446 .  ROD,TE1ZOX9.75LG.

ol 4320 T 08399 NUT, :va‘zw»imonecmm

R Bl 1439 40 308384 + BALL JOINT, LH 3B-24 ...............
' . Sl A3 - 124825 7 NUT, 9/8-24 REGHEXJAM .,
4350304260 - . BALLJOINT, RH ¥8-24 ......

_ A9 - < 181646 . SCREW,3/8-24 X 1.75 HHG .....

ST s T, 412849 . S NUT, ¥8-24 HXCTRLK ..
T 00T Bl T 304120858 - ~ARM'REARWHEELSTEER(FER)RH
S .0 T. B2 304121853, . ARM, REAR WHEEL STEERLH ccmnecs
LoeT T s B3N "30728 - . SCREW, /818 X .75 WAHHTAP
A . 84 1181639 . " SCREW, 3824 X 1.25 HHC ..
L7085 T« 120382 © [ WASHER, REGSPTLX 293X 68X 10. ... ..

SRS T B8 [ 412349 . NUT, 98-24 HXCTRLK .

1



FA560-870 REPAIR PARYS

. REF.
CHASSIS & HOOD PG

., : (FEPiDE Ri \

= v /l
: / Car
Rer7 Y

(MAIN FRAME)

TeHaAssIS b -
' . ST HOOD PG. .
S e (CONSOLE).
. N . » N i P L
C . i 2 L -
R . .'.' . L s, R, _'L-r, .
: KEVESH . AN N ~ }
PR \é/‘ o KEVR6, - . y -
- . . ' o . . Voo T ‘7' "
D R ¢ -
N W o o
cpi . B AT
W ot .
;"'t §@ -..‘ L .
S L CHASSIS &'HOO0RG
e 0 SRS ® :

\ T . : o o

N s
R4

NOTE ALWAYS USE OFHGINAL 'ECU!PMéNT B CALL UNNUMBERED - y
PARTS. Use of servicefreplacement pads other than ~ °  {TEMS ARE INTERCHANGEABLE

[ ~
:"a& S A

“priginal equipment paris may yqid yourWarranty. ‘ L WITH OPPOSITE SIDE F 31559‘( G

2o .



KEY# PART#
: 303044-853
2 120238
3 304438
4 9129
Py
7 .48306
8 57322
g 1502 ,
10 301491
1 120613
12 35498
.13 57444
4 300158-853
15 300169-853
16 180078 ‘
M7 . 58247
.18 . 1498
Y19 4170098
L1020 . 8260
- a1 58248:853
. 227 - 87072
23 1498
2 4 313926
25 . 180077
28 1498 ‘
LI 180077
32 Lt 1498 -
33 -301238
34 180077
35 1498 . :
36 _ 322292- 853
37 300171 .
.38 . 996418 - ¢ . -
39 . 44108 T 5
40 30123¢
4t - 300171
42 44108 -
43 9435~x,<
447 0 138479 |
.45 35287 1‘-,_-
4 6 - 303027
- . 47 58326.
58325
49 . . 58820,
50 9149 -,
* 59 . 48306
. 52 58336
. 53 1502
54, 314177
55. ., 300310
~ ' 56 300311 .
. =577 120375
. 58 48306
.=.59 -~ 300317
‘60 .7 8260
61°. 9405 .
62 - . 120372
‘63 . ads22 -
64 121222
“65 . 300335
.66 - 300340 -

S NUT, 5/1e—1saEGuex¢JsLx’_'

¢ BOLT, 500 X 270 HHSH 5/16-18 -

"~ SPRING, HEIGHT ADJUST .,
- GRIP,".7500D W/HOLE BLACK

.+ RING, RETE 31X .25 TRU X 5133—31
. NUT1/4-20 REGHEX .. ... — I

CLEVIS, UFTCABLE. ... . ..o 007 =7

MOWER SUSPENMSION ASSEMRLY

DESCRIPTION arty

ASSEMBLY, WELD CLUTCH HANDLE ... 1
NUT, 1/2-13HEXJAM ... e
KNOB, SHIFT NOMA 172 13 BLK . .
CLIP. RETAIN BRACKET. .... e e
SCREW, 1/4-20 X .75 WAHHTAP |
BRACKET, CABLE RETAN........ ... e o o
PULLEY, POWDER METAL . .vcoe i
BOLT. 375 X .375 HHSH 114-20 ..,
NUT. 144-20 REGHEXCTRLK
ASSEMBLY, CL UTCH GABLE GEN PWR oA
NUT, 1/4.28 HJAM .
SCREW, §/16-18X 75 WAHHTAP .
TIE, CABLE BLACK NYLON 562 1L ..
.LIFT ASSEMBLY, LH .,
LIFT ASSEMBLY. RH . N
SCREW, 516-18 X 1NHHG....,..
NUT, ADJUST ... .-
. NUT, 8/16- 18 HEGHEXCTRLK
WASHER, FLAT 531X 3.08X 063
PIN, HAIR 091 DA X 166LG .
BRACKET, REAR HANG SUSPENSION .
BOLT, 5/16-18 X .63 CARRLN ..
“NUT, §/16-18 REGHEXCTRLK .7 ,...
BRACKET, HEIGHT/ADJUST SUPPO T e e
SCREW, 8M6-BX.TSHHC. ... ... P o
NUT, §/16-18 REGHEXCTRLK .. '
SCREW, §/16:18 X 75HHC

QUADRANT, HEIGHT ADJUST ..
SCREW. §/16-18 X.75HHC ... .L,”:.,H‘“ o
NUT, 5/16.18 REGHEXCTRLK .
, HANDLE, LIFT SHORT (30° S F) ..
BOLT, .500 X270 HHSH 5/16-18...., i ..
“ WASHER, FLAT 506 X .75 X 024,..: .. -
NUT, 51618 MWDFLCTRLK ... .. .. .
. PAWL, SQUARE .. - )
NUT, 51618 MWDFLCTRLKM T
© POINTER, HEIGHT ADJ: . ) R
. WASHER, EXLK 195 X 41X 03 5.
* SCREW, #8-32X 38 HHWATAP . .....
ROD. ACTUATOR-SHORT . .

KNOB, HEIGHT ADJUST PUSH BUTTON

BRACKET, CABLE RETAIN .. AN S ’
PULLEY. POWDER METAL s....... o
JBOLT, 375X 375 HHSH 1/420 B 00 . 0 0000000 oo

NUT, 1/4-20 REGHEXCTRLK .
“CABLE, LIFT 22.92 F-5 20X8-8 . .
PIN, CLEVIS 310 DA+ 475 LG XoBuscomme oo o o

PULLEY, POWDER METAL & oot s @
PIN.GLEVIS 37501AX-81 LG. ' ..
PIN, HAIR OG1DIAX 166 LG .. ... . oo

NUT, $/4-20 REGSQ ..., e oo oo oo
PIN.CLEVIS 312X 812 ... .|l

PN, COTTER 000 DA X 781G ... . ooca®i o .
UFT COVER-40" F5 , :
' SCREW, #10X 75 HHPLAST BLK.. 3 .

13.



E3560-870

| NOTE: ALWAYS USE ORIGINAL EQUIPMENT
PARTS. Use-of service/replacement parts other than
original equipment parts may void "your warranty.

PEPAIR PARTS

arF e N
\ Y ‘
)

4 ner,
. ‘37 ELECTRICAL PO
. (GROUND WIRE

,4‘

ALL UNNUMBERED .3 .

ITEMS ARE INTERCHANGEABLE
WITH OPPOSITE SIDE

P, YOy HOOD PAGE

) ~ & HARDWARE)
LA /CS N RN , REF.
-1 L ead - CHABSIS &
Ll TN T

327805 G~

5

14.



E3560-870 x MOTION DRIVE ASSEMRLY

m

. »’
KEY# PART# DESCRIPTION QaTy
1 ~ - TRANSAXLE, FOOTE 8SP 4WS LF v S
2 203109 PULLEY, 6.6 OD VAL T/A ..o oo f
3 50795 KEY, HI-PRO 606 .76 DIA X .187 WD . 1
4 22053 . RING, RETEX .58 X 036 TRU 510062 ., s |
) 5. 314120 - BELT, V 4L 87.25 WS LF . o b
6 160081 SCREW, §/16-18 X 2.50 HHC .......... .4
, 7 120393 - WASHER. FLAT 344 X 69 X .085 ... . e -8
8. 1498 NUT, 8/16-18 REGHEXCTRLK .coooovoo oo, 4
- 9 323739 . BRACKET, STABILIZERIBLK ..ouvorrrmrieresiirnrsressoone 1 N
‘ . 35498 SCREW, 5/16-18 X .75 WAHHTAP .., | .
10 120638 . WASHER, HVSPTLK 328 X 60 X . !
12 100079 SCREW, 5/16-18 X 1.00 HHC ..o 1
13 120383 - . WASHER, FIAT 344X 69X 085 . .. ... .. .l
14 1498 NUT, §/16-18 REGHEXCTRLK ©coomrmrmramemiors oo oeveeo . T3 s
15 50947 .. SCREW. 3/8-16 X 1.25 WAHHTAPBL [SPURIE P, ¢
N - 36 - 186b77 SCREW, 5/16-18 X .78 HHC .. v g 1
S 17 136536 .  WASHER, REGINTLK 320 X 81X.08 . oo covroor oo "
<18 1498 NUT, 5/16-18 REGHEXCTRLK ... e e
. » .0 18 . 319208 LEVER, SHIFT-LOWER, SHIFTNGOLF RUPISIOS B
vy 200 . 310347.853 CLIP- SHIFT LEVER .625 ROD ..
« 2 180077 " SCREW, 5/16-18X .75 HHC .. S IR
22 906416, - WASHER_FLAT 391X 1.00 X {28 .. R
23 1498. ... # NUT. &/16-18 REGHEXCTRLK . I I
T 24 310347'883  CUP- SHIFT LEVER .626 ROD.:..... ek .
. .25 57259 . GUIDE, BELT 16-18 THD ....... L
... 2 6 996416 WASHER, FLAT ,391 X 1.00X.125 . w1 L
., S 97 1488 NUT, 8/16-18 REGHEXCTRLK .........cce-toevrrererrnnrrco 1. . .o
- .28 320363 UPPER SHIFT LEVER ASSEMBLY ... e _
028 321092 . BOLT, .380 X .500 HHSH1/4-20 . ............ I
3 0 50352 NUT, 1/4-20 WDFLLK TOPLOCK .. ....ooocoveverne et K
.31 137165 . PIN, COTTER 125DIAX1.00LG .....iev oo, . o
-, CL . 32 120377 + NUT, I/B-18 REGHX ..ooovoo v vvommasonesreresoesemionarasnciosnnnns T
. © "33 308689 . - HANDLE, &/8-16 MOLDED BLACK .. R /’
- -3 7 316 5 5 7 LNKTIERCDSHIFT7A77C/L oo i e 1 : .
.. - 35 180124 " ' SCREW, 3816 X1.25HHC ... .. oo e o ¥ S
) \36. 1120382 .. , - WASHER, REGSPTLK 393 X 88X 10 o Y -
©T 3T 1489 LD - L. NUT, 3/8-16 REGHXCTRLK . . O A T >
b 38 . .- '309637 * BRAGKET, SHIFT55P SF ... . R L
: .39 . & . SCREW, aB-16X 1.25 HKC .. SO ] SR
wee C 4G oy 120394 s ‘WASHER: FLAT 406 X 41 X 085 ..., oo P B O U
. 41 a9 " NUT, 38-16 REGHXCTRLK .. , RO | N . 3;4 SR,
v apdTUBTI67 - WASHER; 750 X 250 SP-TRANSAXLE . U SR A
ST et a8 o 56285 SCREW, 1/4-28 X.76 NYLHHC . ' t Tk
— : . 44 . 3198066853 . . QUADRANT, smFTFOOTEmsosHD w0
: o . 45 . 305850 - SCREW, 1/4-20 XS0 PHPNTAP.., v d <
. : 487 1502, ., INUT, m-zo REGHEXCTALK .. 4 K
SN 47 - 321547 " BRACKET, FRAME SHIFT.. o o
R 48 . 1800227 .. + SCREW, 1/4-20 X 1.00 HHC . BRI ¥ . -
o= ., ‘49 .-7 57638 .° 'BOLT, 1/4-20 X .63 CARRLN . ;
R S ' 3 31608,0" . SPACER 328 X 50 X 38 ., 1.
Y oo 51 o502 T AT, 1/420$3€GHEXCTRLK :
N R 52 . . 120392 .  WASHER FLAT, 281X 63X oss* e A e
53 *319803 CABLE. SHIFT N'GQ ./ RSO T 3 )
N B SR "84 7 . BT444 TIE CABLEBLACKNYLONMH vone. el ° .
b Co. 88T L 314837 . M;uoav T ...... - J
- 4 CONTAUT YOUR'NEARE LE DEALER FOR Panmaseawce . . .
. ] ; ¢ \- L
~ .
~ « ~
. }
s « -F ‘
1. . ’J
L+ — C .
‘ - .15 . .




E3560-870 | REPAIR PARTS

4 ‘. DA N - d . '
RN it - NS i . § | T .
FEPA ERA ’ . ORI SRR I S - 13 T
\. . . S A o~ T e e
REF. . .t P - SO P e
i e P
S& Y - N

MAIN FRAME - ‘
AEF

ENGINE PG

REF, * 3 - (ENGINE ) ;-... "

. CLUTCH

CABLE \ !

.
.
f
. L R
. c TSy j_;_I,,,,....,m-\ .
IE ‘

REF. .
ENGMEPG © -
/- (ENGINE SHEAVE) .

- - 3

NOTE: ALWAYS USE ORIGINAL EQUIPMENT . ‘ALLUNNUMBERED -~ .
PARTS. Use of service/replacement parts other than ' ITEMS ARE INTERCHANGEABLE -
| Original equipment parts may void your warranty, . © WITH OPPOSITE SIDE 327805 €

0
. . .

- L )




E3560-870

MOTION DRIVE ASSEMRLY

m
KEY# PARTH = DESCRIPTION QTy 3
. - N ¥
60 321514 SPRING, DRAG LINK BIAS .. A .
61 7 304016 - GUIDE, BELT RH .o rovieisnsne e ennsscsnsen
62 Y 1498 NUT, 9/18-18 AEGHEXCTALK e .
63 825942 . - . PEDAL ASSEMBLY, BRAKE/CLUTCH LF . o .
\ 64 . 319675 . PIN,CLEVIS 500 DX 4.63LG ..ccccooernn ot
85 57847 SPRING, BRAKE PEDAL .. o1
. 66 288 . WASHER, FLAT 504 X .76 X 069 .8 .
To87 0 56180 " PIN, HAIR 091 DIA X 162 LG ..., ot .
68 48160 PAD, CLUTCH BRAKE wmnmnne o
4 69 320381 ARM. IDLER TRACTION, SOG LF ... 1
i 70 320089 BOLT, 625 X . 135 HHSH 5/16-18 ...7.., 1
g e T 45602 . WASHER, FLAT 333X 87X .119 R
.72 1498 © NUT, §/16-18 REGHEXCTRLK ... I
.78 39659 RETAINER, BELT ... 1
-, " 74 35374 " PULLEY, IDLER VAL 3.06 X 62 - LY
78 45892 7 BOLT, 3/8-16 X 1,50 CARRSN .......... el . ,
CU768 1499 - NUT, 38-16 REGHXCTRLK ... 21 '
w770 57204 ROD. CLUTCH 392, s K .
; .78 - - 385037, - SPRING, BRAKE 28,80 830, « taso b
ST 79 326138 BOLT, 495 X .31 HHSHE/16-18 . .
780 1498 NUT, §/16-18 REGHEXCTRLK ..... e ]
S 1 ‘321517 BRACKET, FRAME SHIFT ......... I .
B2 180020 " SCREW, 114-20 X 75 HHG ... .. 0 T , :
.. , 83 1502 - NUT, 14 zoaseﬁzxcrm.x — L2 -
s B4 . 322608 " SPRING, CLUTCH ., LT ~ ‘
. BS 316665 .. . TIRE & RIM, 20 X 10008 .. .20 T
N 85t - 24167 "  VALVESTEM , _ ) S L
85-2 © 316667 . -~ | RIM WHEEL , v - T
- 852 "TMRE . _~ "REFER TonnemeADPAGE . . O - e
89 181688 .. - SCREW, H2-20 X S50HHG........... e I " : P Lo, .
50 . . 313039 .- :7 DECAL, 4WS PATENT NO. so-wass Gy Lt L
IL” - 3 - L J S
’ ' _,".:‘A ’ * "’ - " ’ ;'4" r:‘ '. r"l
. . W . gk N = : X

‘ A , . - , o R . ;,‘;‘: \

. 3 H . < - -
~ - f . . v . .
N . - l . A .

’ T ) .
M t

: - 17 -
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F3560-870

REPAIR PARTS

18

REF.
CHASSEIS &
HOOD PG
(DASH)
o
L7
L AR FRAME.
e 0 - ‘
RIS ] A i o 5 e 1
HOTE: ALWAYS USE ORIGINAL EQUIPMENT: oy S |
ARTS. Use'of service/replacemant parts ‘other than .- ',-?é“hs ARE”',‘S?Q;?&?ESGEABLE! CRTE &
wiginal 'equipment parts may void your warranty. } WITH OPPOSITE SIDE. .. - 332573°A
ve—— “ p ' " o .

. E
et



F3560-870

ENGINE B CONTROL ASSEMRLY

KEY# PART# DESCRIPTION
1 A 15.0 BS VANGARD SINGLE ... .
2 50847 - SCREW, 3/8-16 X 1.25 WAHHTAPBLKP ...
3 138489 WASHER, EXLK 384 X 69X 04...
4 326324 MUFFLER, 12/14 HP LOW BACK FIRE .. ..
5 332408 . . TUBE, MUFFLER EXHUST BSOHV SINGLE
.8 180077 SCREW, §/16-18 X .75 HHC ..
10 . 120638 WASHER. HVSPTLK 328 X 60X 08
11 46708 GASKET, MUFFLER |, L e e o
12 56472 DEFLECTOR SIDE OUT (86222573) ......
13 35267. SCREW, #8-32 X .38 HHWATAP ........ccourrees.!
, 14 304709-853 . BRACKET, MUFFLER coooove oo, :
15 - 56030 SCREW, §/16-18 x 75WDFLLK ‘
16 55273 NUT, 516-18 HXWDFLLK ..
17 908348 . SCREW, 1/4-20 X SO WAHH'I'AP
! 18 9796 BRACKET, TRANSAXLE ... ..
19 ass11 SCREW, 1/4-20 X .75 WAHHTAP ,
20 332421.853 .HEAT SHIELD, FRONTLF/EURG ',
. et 57072 - BOLT. 5/16-18 X..63 CARRLN . . ...,
' T22. 309436 _ PUSHNUT, 5/16 BOLT RETAINER ..
23 55273 NUT, 5/16-18 HXWOFLLK ... ..o
- 24 '328028 PULLEY, ENGINE 30D X 4.0 L&"X 5‘0’0
25 120383 - " WASHER, REGSPTLK 459 X 78X .12..... '
26:. 433145 SCREW, 7/16-20 X 4.25 HHG BLK ....... oo .
27 314991 T TANK, FUELzGALGPWR ‘CLEAR.. ’ ¥ PO
28 300303 SCREW: .25 X 76 X.51 HHWAPLASTITE . .. .. 2.
.29 995345 "SCREW, 1/4-20 X 50 WAHHTAP ...t
30 . 50118 © TUBING, .25 X 50 X BULK GAS LINE.. :
31 S7444 - ~ TIE, CABLE BLACK NYLON562L . "y
32- 47345 - CLAMP, HOSE SCREW TYPE ... S ,
. 33 47345 . CLAMP; HGSE SCREW TYPE ., PN
734 7 300304 CAP, GAS - 2.0 THROAT ..., . i Tt
- 35 , 325547 - "+ O DRAIN VALVE ASSEMBLY . R S
: e ‘36, 327422, w7 . " CAP, OL DRAIN VALVE ASSEMBLY' YELLOW1 B . .
S © 38.-70 303159 - * THROTTLE, CONTROL 11HP BS GP .. A e
c- N0 990 320583 -’SCREW, 10-24 X 63 PHPNMA . ............
W 40 - 308459 1 NUT, #10-24 MXHDNYLK ., .
D . T 42 . 300508 KNOB THROTTLE CONTROLGPSTYLE
Sy L 43 . 159585 ,'  SCREW, #8-32 X. 38 PHPNMA.....,.......
o s M 20822 0 T © NUT, $8-32 REGHX ......oooe @i s
W TieasEE E&G:NEMANUAL } - : G
. 4 - . L4 R B c . ¢ o 9:n0
Qs - R S - . ’ o IR
3.7 .. AT P . . : 3 so  ° o
b.\ P A o : - i -0 o K
i E T OTOUE S 0 P o8 - :
b2 it T o -, S B, g
Q;" HERE R 1. T ' 2% T . ey [
« 9 AR . : ) '
T . ‘ o FE .
,‘ .. . ) '»' L~ . - - / ¢
S ,‘ . D - ) - N
IR N N, _ o v
'L' ‘.il , - N .8 £ - ¢ <
h : . -8 i ' e i v N
‘ ) - ‘. LY
J . 19 ;
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E3560.870 PEPAIR PARTS
M

REF.TEMMI
IDLER BAX.

NOTE: ALWAYS USE ORIGINAL EQUIPMENT AL IHRRRRS,

-P.ARTS. Use of service/replacement pars other than I..- ITEMS ARE INTERCHANGEABLE
original equipment parts may void your warranty. WITH OPPOSITE SIDE 31147 C
—

20



E3560-870

PRE-PAINTFD DFECK ASSEMRLY

e —————————

KEY# PART# DESCRIPTION QrTyY

: 325103 40" OECK KIT ..

2, 326480-853 TOE GUARD - MULCHER .

3 . 180077 SCREW, 5/16-18 X 75 HHC ..

4 1498 NUT, #1618 REGHEXCTRLK .. ... ...

5 160077 SCREW, 5/16-18 X .75 HHC . . ..

6 1490 . NUT, §/16-18 REGHEXCTRLK . )

7 317013 BRACKET, GHUTE MOUNT BLACK

8 120393 WASHER, FLAT 344 X 69X 065 ..

9" 322320-853 LEVER ASSEMBLY (SHORT) .

91 58319 PIN |

9-2 322318 LEVER CHUTE LATCH (SHORT)

10 180077 SCREW, SABIBX 78HHC . . . ... i

11 1498 NUT, §/16-18 REGHEXCTRLK ..

12 313029 LIFT BRACKET, REAR RH BK ..

13 180077 SCREW, §/16-18 X 75 HHC .....

14 1498 NUT, 5/16-18 REGREXCTRLK .. :

15 310667 BRACKET, DECK LIFT REAR LH BLK

16 180077 SCREW, 5/16-18 X .75 HHC ..o .uovo

17 1498 NUT. 5/16-18 REGHEXCTRLK .

18 326893- BRACE IDLER SUPPORT 40° 43" ..o

19 308231 SCREW, 1/4-20X 125 HHWATAP ... .ccocconn. »

20 180077 SCREW. 51618 X J5 HHC . .. _.\0oiccccicnn
120393 WASHER, FLAT MAX59X068.. .. ... .o
44108 NUT, 5716-98 HWDFLCTRLK ©covciome g erecrmmssois
320576-853 IDLER ARM ASSEMBLY .. ........... 1 ,
322116-853 ARM, IDLER 4(43"DECK ..
41601 ~ RIVET. QVSET 187 DIA X SOLG S ‘
306973 , BRAKE PAD - HARD - 232AF . e
304420 BOLT, 500 X 2.15 HHSH.........um - csomrntrve o
996307 WASHER, FLAT 391X 1.00X.208. . ...... .. ........coooeien, b
996416 . WASHER FLAT 331X 100X 125, ... ..o o oeee e 2 o
326249853 ' BRACKET, EXTENSION 1DLER ‘
1BOO77 -~ . SCREW, §/18-8X.JSHHC ... , .- _
1498 « » NUT, §/46-18 REGHEXCTRLK .. T -
321828 . BLADE BRAKE ASSEMBLY . st rssmrnerrees o

C_1B6M . . RVET TRSET 185 OlA X A1 LGS'. o e
[ 304119853 - BRAKE ARM . SO -

4

66425
| 49562
"50616 .
T 55547
- 49562

| 51448
313898

. 56365
1282 7

318445-853

. 180077 .
326135-858
1488

58247

1498
317041
180077
. 1498 .
322464-853
3 3142R2-853
180077
12685
309070
2483
39573
45171

* 56424858 )

50818

* . - WASHER, SPECIALOUILL

' 58305-853 ..
18007

. BRAKE PAD - HARD - 232AF ..
- SCREW. 5/18-18 X .78 HHC ............
‘WASHER. FLAT 344 X 69X 085..
NUT, 5/16-18 REGHEXCTRLK ...
., ROD, BRAKE 40° DECK ...........
NUT, 1/4-20 REGHEXCTRLK
.. SPRING, 071X 62X 437 .......
v .NUT, 5/16-18 REGHEXCTRLK .
i: QUILL ASSEMBLY, 36/39/40/43
SHAFT/SADDLE 36° ..
BEARING, BALL 6205244 (SEALS)—C@
DUST SHELD ..
QUILL CASTING, (1046 _ ‘
. BEARING, BALL 6203-2RA(S! sycs s w5 o o
'~ SPACER, SLEEVE 659 X 88X 3797 ... RIS IR, - .
SPACER, SLEEVE 872 X 83 X 438PM . e . '
*  PULLEY ASSEMBLY.

NUT, 7/16°20 WOFLLK _.l....0.5.0 00
SCREW, 5/16-18 X .75 WAHHTAP .,
SCREW, 5/16-18 X 1 SBWAHHTAP
BRACKET, 40 LF FRONT DECK .
SCREW, 5/16-18 X .75 HHC .......
PLATE- MOUNTING .
.+ NUT, §/16-18 REGHEXCTRLK ...
. - BRACKET, LINK DECK FRONT ..
NUT, ADJUST ... oo e e e -
9 SCREW, 5/18-18 X 1.60 HHC . % coo00n 000IBRRIC]
, NUT, 5/16-18 REGHEXCTALK . N
BRACKET, GAGE WHEEL LH’ BLACK
SCREW, 5/18-18 X 75 HHC e de
NUT, 5/16-18, REGHEXCTRLK .
“"BRACKET, GAGE WHEEL RH FRONT .
BRACKET, STABILIZER ... oo o
SCREW, 6116-18 X 75 HHC. . .. . . ... ...
 SCREW, 5/16-18 X 1.60 HHCFT .. .
BLADE, 20 32 HIGH-UIFT 853 ... ... /.
., WASHER, 391D X 125 D X 07 BELLV :
"SGREW, 3/8-24 X 1 00 NYLHHC . o
NUT, /8-16 HWDFL WHIZ-LOCK . .

N

21 .




PEPAIR PARTS

E3560-870
/

, Al uﬁui‘:hn:ﬂr:n r .
PARTS. Use of service/replacement parts other than. . . ITEMS ARE INTERCHANGEABLE r .
o WITH OPPOSITE SIDE 326415 B

NOTE: ALWAYS USE ORIGINAL EQUIPMENT =

| original equipment parts may void your warranty.

22



E3560-870

KEY# PART#
329035

8260
57325

25210
1346
310326

120362

58306 -

g9e307

| FIMAL DECK ASSEMRBLY

DESCRIPTION

ASSEMBLY, AU'DECK FOR AIR ASSIST ..oon rrs 1
ROD, DECK HITCH . oo ooverovrnvions
PIN. “AIR 0B1DIAX 1661G . ..
BOLT 3816 X 2.00 CARRSN oy oo
WASHER, FIAT 385X 125X 00HT... .
RETAINER, BELL ..o i oo
PULLEY, IDLER BFF 4 0C WIDE FL e oo e
» WASHER, FLAT 391X 1.00 X209 ccccrmmms v
WASHER, REGSPTLK 303X 68X 10...
NUT, FBABREGHX .o .. e
SPRING, TENSION 752 LGTUBN. - o T
BELT, VL8100 DECKAOLF ... ... Lo T
.2 GUARD, BELT LM PLASTIC .. 5.8 :
. SGREW, 6/16-18 X 7§ HHC '

R e o@iﬂ-:.

1 120393 . WASHER, FLAT .,344 X 69 X .085 .. .
.18 1496. E ng, 51618 REGHEXCTRLK ... .. .. ...
.7 42346 . GMPLEVER GRASS COLLECTOR .. .. wu.ocms e \ ;
18 90261t .. . GAUGE WHEEL EURQ 600 ODX136WD. ... =
. 19 v 23733 tad s o BOLT, 500X 1.990 *"SH 3816, . wmsn 2 SRS
: 20 T4S8 1. T NUT, @8-16 REGHXCTRLK ovvrvmiecrmerssgsssnnieronens € c
4 2t 04422 . CHUTE DEFLECTOR 40" A2 84 .. st - :
: ©22 | - 314975 SPRING, TORSION CHUTE DEFLECTOR ...ovoomunt v
23 . 304424  ROD, PIVOT DECK 3320 X 725 o woapersmsss :
24 | 3535 . . NUT, PUS" ON CAP 3120D oo rigartorscinge ]
. v, i , Y ' R T
e ‘ N < SRR A
R o O TSEIE
N . . LW S L -
. r n
L]
| R -

23




F3560.870

'x

1 iOTE: ALWAYS USE ORIGINAL EQUIPMENT
L ARTS. Use of service/replacement pans other tban
riginal equipment parts may void your wairanty. .

PEPAIR PARTS

 ALL UNNUMBERED
ITEMS ARt INTERCHANGEABLE
S WITH OPPOSITE SIDE

3325728 |

g
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KEY# PART#

DESCRIPTION

\ 332226 HARNESS, 14 OHY 88 H1IGIWRAP L8 . oo T
2 B 6 2 PRESS CUPA380LG 25510 e o]
- 3 303064 ASSEMBLY, LIGHT WIRE-14 TURN . 1
4 52572 BULE HEADLAMP oo a2
~ 5 57444 TIE. CABLE BLACK NYLON 8 62 L. v 2 .
) 8 41462 PRESSCUP,§ 380 LG 25510 , ;
: 7 327356 . SIWITORAGNITION. AFTER FRE; 3 POSITION. 1
. . 8 327352 NUT, 588 ACME DELTA FOR BODT 0
9 300134 8307 (GNITION SWITCH ... . i T . N
10 327350 - ey CIGNITION DELTA v o 2070
X 6 5 3 SWTCH. SNAP MOUNT NO 08§/ 118GRY .. .
12 326654 SWITCH SHAP PAOUNT NC 140 BUUE oo P
13 57476 | SWITCH, SCREW MCUNT DP NC NO BLK® 1
14 57220 SCREW, #12 X 8Q DHPNHTAP BK. . gt
15 53716 e R A
5 187748 SCREW. 1/4-20 X 75 HXSEMMA ... 2
17 1502 NUT, 1/4-20 REGHEXCTRLK e .
18 271172 NUT, 1/4.20 REGHERKEPS oy creg st coo 2
19 138485 WASHER EXLK 320X 61X B o omdi bt
20 120366, ~ NUT.516:24 REGREX R S
21 57444 TIE. CABLE BLACK NYLON 882Lpiumm sl | .
5220 555 WIRE, GROUND, 26 oo miomes @ 2w b
23 271184" NUT 516 18 HEXKEPS - fuwm sl e oo b
24 57769 BULB. INDICATOR . - oo o P
o 25 300334 . LIGHT SWITCH ONOFE PANEL MOURT. ... 1
£ 28 57547 CSWITOH SEAT . ourie s o ok .
' .21 160506 L SIRREW 1a20 X 38 PHPNHMA T L2 B
. , 28 202257 i BATTERY. 12V T IR S
29 57551 PR RUD BATTERY e i i b .
- 30 57552 - AQD: BATTERY, TOP. .- omcas 1
S 31 325232 NUT WING 14-20 NYLON oy me o S
S kv 180020 - SCREW, 1420 X 78 HHC .0 . dlwns
. 33 271172 CONUT, W AEGHEXKEPS....... .. .
35 A ., . BATIERY ACIDPACK B00Z. o o comns
» CAN BE PURCHASED LOCALLY ~
WIRING SCHEMATIC -, - .« v oo 7 , PRI
: R R £ S 3o i}

oSToN (G ML 1818

OfF >re L

o - el |-
(U I B W £ o {
NI ~; : l
;

85:51 10 d2@s5 L&
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F3560-R70

PECAL ASSEMBLY

- L
1
KEY# nmx oescmmon 4 .oew T
1 88300 DECAL, BLADE ENGAGE EUROPE . . 1 -
» 2 300445 © DECAL. DASH RH TRANSLUCENT . O .o
3 30204 9 OECAL DASHLHPLAN ... ... R :
4 305766 ' DECAL, DASH RHIGNITION .. : Pl '
g5 - 305767 DECAL, DASH LH ..
- 69524 DECAL, INSTRUCT CONSOLETOP GERMAN -
. 10 402492 DECAL, HOGD CADY 4WS RH. [
g v 02214 <% . DECAL HEIGHT ADJUST .. . o
. e 1 2 402433 . -DECAL,HOOD CAOY 4WSLH
’ .18 402138 - NAMEPLATE UNTTECH SMALL . su.ven 2
%4 311066 . - DECAL, DANGER GERMAN.. e
18 - 305770 °, .. -DEGAL, CAUTION TRIANGLE BURGPE
no 16 - 68903 DECAL. BRAKE/CLUTCH .18Q...
s 17 - 322169 DECAL, FENDER 6 SPEED soc e
*18 305602 . .. FOAM, HOOD 4 X 15 . .
s ¢.11G 7  305604. - FOAM, HOOD 7 X 12 . -
\ 20 305603 {PAD, 18 X 6 FOAM HOOD ,
21 - 402496 : NAMEPLATE 13/40 . . s
s 22 3105853 .= "DECAL, DANGER ENGLISH. — K i
1 .23 332231 DECAL. 13HP VAN OH"BLOWEBHOUSIN .
: . 4 307383 DECAL, iNSTRUCT CONSOLE TOP FNGLISH ............ 1.
1, 'a. . - ! - b, Ly r
o - . '," '
- . e . B : oo
o B a X . . ~ - ) LID) ’ ’ ’
. Lo . -~ - ‘- P .
B . “* ¢ R 0 . : . ' - . .
.. . \'-! i 1 “a : ’ ,. o - , . .
N Y ' I . . . il g . PR
~I ‘3' ' . -: ~ ¢ - * '. . l . - . . : .
. e A ¢ 1 '.' . .
-4 i ] ~ . . O s
. x . ,~.'. . " R

N .- ’ ) ’ . . . : V.A'.
. . v - R 2
4 o 4" - - = - : l
—_ e e . e " L P R ) .

_‘ - . e . . ',
;';.-“. , * . - '_,“ - .. .. .‘..'-. »
3 ' ‘.-' ."" - - 3 - " - ’ P
i - - . ] - ]

X' I ) ’ 27- . o0 @ ’ o ',
© e ’ . . ’ - ) . )
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TIRE TREAD PAGE

CTRESIZE AT
11X 400-5 . 42295
] 13x500:6 . 21060
. b 115X 6.00+6;.. 39830
16X 480-8" | .
© 16X650-8 - #1081
48X 650-8

18XB50-8 3198683 .

NN
. H'Bn .

319679
_ - 319680 -
| 316702

305035 ~
T 319682
- 319682

42091 ., -
317400

-

., uEn .
A\

. 18X950-8 41106
20X800-8 319685
. -20X10.00-8 * 58276 °
1. 20%X10.00-10 55893, "

| - 28xo9s0-% 53655, °

31670 1.

3196887 -
319687 -

"319690

Caseey  s7ies ¥

319689 - 314370

301140 313952,
' 314539 -
o AR
: } ~" -31 3950 .. , R— 7 B :‘ '

314584 331606+ .
" 313654 B - -

. .

L

‘3167110 |




ACCESSORIES

E3560-870
or was putchased for the available accessories. If you

Contact the dealer where your tract
te to the address on the front cover of this manual.

are unable to contact the dealer, wri

"
Large L awhn Tractor

el A
oty "> 5717-00 °
Mulching Kit (42143” Dack)
5716-00

Model # 5708-34
Grass Collector for

a0 42,43 decks . . il
sil . J T Muiching Kit (40" Deck)
R : s ) \'- . .

g ‘{' For heavy duty grass
1N / coilection order Model

A orcer
Y // \ \ #5709-10 Air Assist
W

,)‘ :

N S "'.f.,-‘ -. \L

TR Model #854816 e TN \ Modet #568108 -

.'48" Snowblade

” 1N L L
\ \ Tow behindLawn - T,
ey N T N\
Ny Swesperforgrass RN |
y \‘\9 e . and leavaes T . ; .
EN S b : |
(. : L ;
« N ‘.v Ly '.. - ‘ ‘::. ".
. . “,‘n 3 : o
o SR
¥ . R “".f ’
“'.‘."4- , - ..\,‘ & . i A 1

| ‘Model #5705:06 | -
, 4 Snowthrower © “- -, 1T 0 SR
for heavy showtall : A PR

_ Model #5585-00 .,
- Tire Chains - 20; x 8.0".lires

™
1]
Model # 570600 . %
n Tire Chains - 20;" x 10.0"tires

Model  » . . Description

- Front - T ot w/mig hdws ~ ﬁs 15" ures

. : G sgrpott v Whee veigrts
+ - 5673'02 ) ¥ Wneeal \Nezqh;s - Rear -9 or. wfm‘g haW -Fis 16- 820" tires
316608, . 437 High Lift Blads for b:aggmg ar Side D‘Wafge.(ﬁequires 2)

925763 . . . .- A3"Mulching Blade (Requires 2) @ 8

.
© -

v ‘ e *'\m » ° )
. . . . L
. . ‘ * ’ , . : w v
‘ © . . 8 -
. . . Lt N - P
~ . i B AR o



